—~ ]
A e | — b )

F3554-100
12HP/30"

336544 A

Ihr Ersatzteilspezialist im Internet



F3554-100 (S EIRL SIESPENSION ASSEMBLY

PART# DESCRIPTION
1 az1avi BEACKET, REAR SUPFQRT, RH .. .. R .
2 180113 oCREW, 5/16-17 X 3.00 HHG e e &
3 120353 WASHER, FLAT 3d4 X B9 R 065, ... o
4 1498 NUT, 5f16-18 REGHEXCTRLK ... 2
5 514702 SPACER, SLEEVE 244 X 100 X 500 .. woeon 2
7] 221370 BRACKET, HEAR SUPPORT. LH. o e 1
7 180112 SCAEW, 5AB-18 X300 HHE e |
A 120593 WASHER FLAT 344 X 88X 085 ... . ... - i
2] 14498 wNUT, 5/16-18 REGHEXCTRLE oo e LB
10 314708 SPAGER, SLEEVE 344 X 100 ¥ 500 ... T 7
11 S5R1E80 PIN, HAIR 091 DIA X 1.62 LONG ... o |
18 BR3a59 BRACKET, LINK, LOWER, BLACK ..o 1
13 318580 SoLT, 500 X 225 HHSH, BMEE L
14 1458 NUT. 5/15-18 REGHEXCTRLK ., O
15 320605 BEACKET. LIFT, BAR, 307, 5F .. o
16 180077 SCAEW, 5618 % TS HHC . o LE
17 1298 NUT, 5/16-18 REGHEXCTRLK ... e 2
18 300473 SPRING, TENSION 7.52 LENG+17 LBAN e ]
19 a1p9zd WASHER, FLAT 344 X 1.13 X OB2 . e e
20 1498 NUT, 5/16-18 REBHEXCTRLK v e 1
21 8405 CLEVIS, LIFTCABLE ... . UETOTE PO o
2z 120372 NUT, 1/4-20 REGSD o o o0y '
23 I2EPE CABLE, CLUTCH, 31,31 LONG, (30"SF) ..o 1
o4 378139 (EVER CLUTCH, 8F 307, SUS ... i
25 {z8a BRADKET, CABLE RETAINER ... 1
28 48808 PULLEY, METAL ..o SRR 1
27 58238 BOLT, 2375 X 375 WHSH, 1/4-20..... .. - |
28 1802 NUT, 1/8-20 REGHEXCTALK ..o o 21
29 B2ED PIN. HaIR o1 DIA R 1BELONG ... - 1
30 9554 25 WASHMER, FLAT 518X 88X osd...... .. .. 1
31 22265 WASHER, FLAT 5132138 .12, |
iz 305225 sTOP PTOENGAGE ... e 1
e 3aLERE PIN, SPRING, 187 DIA ¥ 113 L0NG . A
ad 331624 KNOB ROUND 1 50 DIA QR GRIP, 5F 1
a5 321905-653 CLEVIS, PTC. PULLY v o \
a5 ABIGE PULLEY, METAL . o oo 1
a7 300347 FIN, GLEVIS 375 Dla® 81 LONG ... .. 1
38 pa6L16 WASKER, FLAT 381 X100 % 1258, . \
) B2ED PIN, HAIR 091 DIa % 156 LONG . o
40 31 3526 BRAGKET, HEIGHT ARJUST .. ... 1
A4 180077 SOREW, 51618 X 75 HHL .. .4
4z 1494 NUT, 5/16-15 AEGHERCTALE .. A
4% 301238 OUADRANT HEIGHT ADJUST A
dd 1BDOT7 Y GOREW, S56-1B X FEHHCD ... .. .4
45 14885 NUT, 5/46-18 REGHEXCTRLK ... .2
48 3pRG2-853 HANDLE, LIFT SHORT (30" S.F) - 1
ar 300171 gOLT. 500 % 270 HHEH, 51618 . v i
45 Bas4 18 WASHER, FLAT 506 ¥ .75 X .024 1
49 44108 MLIT, 5/16-18 HWDFLCTRLK .. 1
50 301230 PAWL, SQUARE .o e s 7
5 00171 BOLT, 500 X 270 MHEH, 5/16-18 .. 1
52 44108 NUT, 5/15-18 HWDFLSTRLK . . 1
53 Bd 35 POINTER, HEIGHT ADJUST . .o 1
54 13479 WASHER, EXLK 185X 41 %X .03 . .
55 325287 SCHEW, #8-32 X 3R HEWATAP ... . 1
56 30E0ET ROO, ACTUATOR-SHORT . .. . o
57 59326 SFRING, HEIGHT ADJUST .. o
58 5A325 KNOB, HEIGHT ADJUST, PUSH BUTTON . o
5% SRIZD GHRIF. 75D D0 W/ HOLE BLAGK ., . e Y
[t} 9149 BAACKET, CABLE RETAINER ... ... .. 1
E1 48306 PULLEY METAL e 1 !
&d 58336 BOLT, 375 % 378 HHEH, 1 e [ i
53 1502 NUT, 1/4.20 REGHEXETRLK . )
Ge 321430 CABLE, LIFT. 21,50 - 30" 8F .. oo o i ‘
B 30310 BN, CLEVIS 310 OlA+ 475 LONG .. .. . o |
&6 300311 AING, RETE .31 3 25 TRU6133-31 . 1 .
&7 28306 PULLEY, METAL .. o e i
el 300217 PIN, CLEVIS 375 DIA X .81 LONG . ... A ‘
BB R260 BIN HAIR 081 DIA X 156 LONG ... . . ‘
7 120375 NUT, 1/6-20 REGHEX ... .. ... o 1
71 5405 CLEVIS, UFT CABLE . 1 }
TE 120372 NUT, 1/4-20 REGSS .. ‘ ! !
7a 39522 FIN, GLEVIS 312X 812, .. ... . 1
74 ipiaaz AN COTTER 090 DiA Y 75 LONG 1 |
75 300835 LIET cOVER, 38" FE . 1 |
76 300348 SCRAEW, #10 X 7S HHPLAST, BLACK 3 '
77 180081 RCREW, 8/16-1B X 2850 HHG ... oo 3
79 | 203%2 WASHER FLAT 281X REX DEB., 1 |
]



— e e ———



REPAIR PARTS

'F3554-100

REF.

CHARSISE A ——.

HOOD PACE

RaT,

Main Frama

ALL UNNUMBERED
ITEMZ ARE INTERCHANGEAELE

arher thar ariginal

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

Use of service/replacement parts

233359 A

WITH OPPOSITE SIDE

|guipment parts may veid your warranty.

9]

1



T CONTAST YOURA NEAREST TRANSAXLE QEALER FOR PARTS & SEAVICE

BT e

KEY2 PARTH DESCRIPTION

1 : TRANSAXLE, 940-007, 2WS, LF, BF . ... ... . .

2 303109 PULLEY, 6.6 00, V4L, T/A .o

a 5Q7ak KEY, HI-PRO 605 75 DIA X 187 WE

4 22053 RING, AETEX &8 X 035 TRU 5100-63 | .
g Y 54758 BELT, V 4L, B2.D0O, SF, DRIVE ...

3 S37ER-B5S BRACKET, TRANSAXLE ....... ... 0. .. o

7 180077 SCREW S5/18-18 X 75 HHG ...

B 1498 NUT, /1618 AEGHEXCTALK .

o [Rolalsi=R] SCREW, 5/16-18 X 2.80 HHMGC .

0 120393 WASHER, FLAT 344 X EO X &S

T 1458 NUT, 5H6-18 REGHEXGTRLE |

12 323213 BHACKET, T/a TOIRO EILACK ......

i3 TEODRT SCREW, 5ME-12 X 2 ODHHC .

14 1458 NUT, 816-18 REGREXCTALEK ...

15 1BOR7S SCREW, B 18 X 10D HHC . ...

15 138485 WASHER, EXLK 320 X &1 X 03

17 1458 WUT, 5/16-18 REGHEXZTRLK |

1R A21044 LEVER, SHIFT LOWER, SF, FENDEFI ‘i‘-HFT ﬁﬁ .

18 302780 CLAMP E25 DIA . s .

20 1ROOTT SCHEW, 5/16. B X 7EHHT

3 1498 NLIT. 8/18-18 REGHEXCTRLE . ... .

2 2103856 BRACKET, PIVOT SHIFT LEVER .,

23 18000 SCREW, 1/4-20 & 7B HHC , .

24 1502 MUT, 1/4-26 REGHEXCTHLE .

25 324798 LEVER, SHIFT, UFFER, SOF, 1/2-13 ..

26 0265 SPAING, TORSION 56 X 85X 455 |

2 137TIRG Pln, COTTER (125 DIA X 1,00 LONG

28 120238 NUT, 1/2- 13 HEXJAM ..o

26 A04729 KNOB, RGUND 1,30 DIA QR GRIP, SF |

ao 311209 COVER, PLASTIS, LF, FoBlVF4a360-6 ... . .. .

31 A1 1257-B53 BHACKET, COVER, F-5 FENDEH SHIFT |

az 1341 CLAMP, SPRING 117410 ..

a3 211331 SCREW, 1/4-15 ¥ 44/53 HILGHHWA

a4 321844 ACGD, CONNECTING, SHIFT ... o

AL 137185 PIN, COTTER 125 Dia X 1.00 LONG .

a6 L7158 BALL JOINT, 3@ THD, SHORT STUC

27 12495 NUT, 38.24 REGHEZJAM L

a3 120382 WASHER, REGSPTLK 393 x Hﬂx 10‘

33 120369 NUT, 3/8-gd AEGHEX .

dBn AR BRACKET, SHIFT, 5F, EILACK . i

d1 ST157 WASHER, 750 X 250 SFa. TRANSA)CL_

42 SEE5E SCREW . 1/4-2B X 75 NYLHHC ...

__dm.,AAA_hmgg___JJN.O_*hhMAAA_A_L;,,‘h‘n

F3554-100 ‘ FAOTION DRIVE ASSEMBLY
W

aTyY

11




F3554-100 REPAIR PARTS
w

... EMGINE PG
© . ENGINE

HEF.

_'_\ MalN
f' FRAMI |

DETAIL &

REF,
EMGINE SHEAVE
DECK AS5Y FINAL

SEE DETAIL &
OF ASSEMEL
T2 FAHAME

NOTE: ALWAYS USE ORIGINAL EQUIFMENT PARTS. AlLL UNNUMBERED
Use ol service/replacement parts ather than ariginal ITEMS ARE INTERCHANGEABLE
aquipment parts may vaid your warranty. WITH OPPOSITE SIDE 333353 A

7

12



F3554-100

KEYy# PART#
50 43806
51 271184
TE 120393
53 1408
h4 I3183G
=15 31967R
58 2068
57 331972
5B 55180
59 489781
B0 3219649
B 328983
82 AGEGZ
&3 1436
g4 3RT7RET
1] 39659
EE 35374
= 15E9%
B8 1402
= aEINT75
71 326780
T 323E10
73 46824
7 1458
78 J33263
B 313381
77 5035z
78 =

7B 21487
Fa-2 818z
TR TIRE
Ta a292h
80 B2

a1 42815
82 38625
23 40394

MOTION DRIVE ASSEMBLY

DESCRIFTION

BELT GUIDE ... e,
NUT, 516-1B HEXKEPS ...
WASHER, FLAT 244 X EBX OGS
NUT, %1618 REGHEXCTALK ..

ASSEMBLY, PEDAL. BRAKE, CLUTCH, sF"f

FIN, CLEY(S .500 D X 4,87 LONG ..

WASHER, FLAT 504 X 76X 053 ... T
SPACER, SLEEVE 53 X 62 X 1.240 ...

FIN, HAIR @81 DIA X 1,62 LONG

F'AD CLUTCH/BRAKE PEDAL ...
IDLER ARM BRAGKET, TRAGTION, S5F
BOLT, 625 X 135 HHSH, 81818, , | .
WASHER, FLAT 333 % 47X 118, |
NUT, 8716180 REGHEXCTRLE . vviioie
SPRING. 34 0D X 7.75 X 091 TENSION .
RETAINER, BELT ... . vvviieens R
FULLEY, IDLER, V4L, 308 X B2 ..
BOLT, 3/M8-16 X 1 SD CARRSN ...
MUT, 3/8-16 REGHXCTRLE ... ...

SIUTCH RQD ASSEMBLY, 268 Dia3 sz .

SPAING, 3/8 OD X 2 18 X 025 TENSION .
ERACKET, TRAGTION, SF, BLAGK .

BOLT, 500 X 185 HHSH, 51616, . . . ..

NUT, 5M8-18 AEGHEXCTALK .. ...
ROD, BHAKE 34D, BLACK
CLUTCH BPAING ..o

NUT, 1/4-20 WDFLLK, TOPLDGH
TIRE & RIM, PU 1B X &S ER
VALVE STEM

RiM, WHEEL

REFER TO TIHE TREAD PAGE

KEY, SOUARE 187 SQUARE X 2.25 LONG

WASHER, FLAT 755X 1,31 X .07,

WASHER, FLAT 738X 153X .07 . . .

RING, RETEX 57 X 0% TRU 513375
HMUB CAP, 1,600 10 % 78 LONG ., .

" GRDEM INDIVIDUAL PARTS - ASSEMBLY NOT AVAILARLE

aTy

[ ST

[ I

ra

(=%

D R L]

13




ot

F3554-100 REPAIR PARTS

HOOD PG,
QaSH

REF.
CHAEGIS & HODD S
MAIM FAaME

HOTE: ALWAYS USE ORIGINAL EGUIPMENT F'A‘FlTS.' ALL UNNUMBERED
Use of service/replacement parls ether than original ITEMS ARE INTERCHANGEABLE
equipmant pars may vold your warranry. WITH OPPOSITE SIDE

14

"\ BPTIONAL
AEE BOM

331113 C




F3554-100

KEY#

L e N - B LA L BN

14
17
158
12
2é
23
24
23
26
=7

PART#

50647
138483
57808
46708
54767
S484A0
56472
38287
274585
300403
42258
47345
45704
S7444
56534
155941
30B4ASY
50807
A2554 7
azr423
A20R42-853
FEBEAS
300302
274707

* SEE ENGINE MANUAL

ENGINE & CONTROL ASSEMBLY

DESCRIFTION

ENGINE, 10-12HF, B&S, 34 1
SCHREW, 3/8-18 X 1.25 WAHHTAP ..
WASHER, EXLK .384 X 63 X 04

MUFFLER-DOMESTIC/EXPORT, HGUNDJZII L

GASKET, MUFFLER ..

SHIELD, HEAT, FOR BOUND MUERLER, . ..

SCREW, 5/16-18 X 3 50 HMG . .
DEFLECTDH SIPE OUT {55222573} .
SCREW, #8-32 X .38 HHWATAF ..

TANK, FUEL 1 GALLON, CLEAR .
SCREW, 25X .75 X 51 HHWAPLASTITE
TUBING, 25 X 50 x BULK GAS LINE .
CLAMP, HOSE SCREW TYPE

CAF GAS 1-1/2.7 THD, BLAGHK |

TlE. CAELE BLAGCK NYLON. 5, 5” LDNG
CONTROL, THROTTLE, LF. 12HR, 20,5
SCREW, 10-24 X &3 PHFLTMA

NUT, #10-2a HXHDNYLK ...

KNOE, ROUND THROTTLE, BLAC‘-F
il DF-'!.AIN Val VE DM TLJBE

CAP QR PLUG FOR OIL DFlAIN
CENTER SUPFORAT, FLASTIC DASH
TINMEAMAN GLIF, GB114-10244

SCREW, 25 X 76 X.81 HHWAPLASTITE .

SCHREW, 10-24 X 50 WAHHMA

[ ST RPN

aTY

LY

e
[}

P - e

LY

[ Y ¥ [ R}

19




F3554-100 REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, ALL UNNUMEGERED

Use of service/raplacement parts other than original ITEMS ARE INTERCHANGEABLE

equiprnent parts may void your warranly, WITH OPPOSITE SIDE IE3ITTE O
16

14



F3554-100 PREPAIMNTED DECK ASSEMBLY

m

KEY# PART# DESCRIFTION aTY

1 21882 DECK, MQWER, 30" SF, RER A
2 57318 GUIDE, BELT 51818 THD ..o o0 L1

a 1458 NLT, 915-1B REGHEXCTRLE ... . . 1

4 M7 BRACKET, CHUTE MOUNT, BLAGK ... .. ... ... .T

[ 114702 SPACER, SLEEVE 3d4 X100 X% 500, ... .. . .1

£ 120230 BOLT, 5M&-18 X 1.25 CARRLN |, . 1

T 1498 NUT, 21618 REGHEXCTRLK .. vt e e e T

B 15602 WASHER, FLAT 233X 87X ,713...... o1

a 126216 BOLT, 5/16-18 X .75 GARRLN ... . A

14 1494 NUT, 5/16-18 REGHEXCTRLE ., .. . ... . o1

11 311237 BRACKET, MOUNTING, FAGNT . ... ... 2

iz R7072 BOLT, 5/16-18 X 63 CARRALN .. . e @

12 120333 WASHER, FLAT 344 X 59X D85, . . .3

14 14588 NUT 81618 REGHEXCTRALK ... e B

15 311238 BAACKET, BAR, TOW, ERONT . .. ... ... !

O 15 1BOOTS SCREW, 5/16-18 X 1.00 MG ... e
17 58247 NUT, ADJLIST ....................... o L 2

18 1498 NUT, 5M6-18 REGHEXCTRLK . L2

. 19 F1RR72 AESEMELY TUBE, PIVQT . ... 1
Q," ‘ 20 210672 SUPPORT, PVOT TUBE, BLAGK -
21 180077 SCREW SME-18 X TEHRHC ... ... -

2E 1488 NUT, 5/16-18 REGHEXCTALK -

23 a14118 ASSEMBLY, LIFT BRACKET 1

24 1BODTT SCREW, 81618 8% 75 HHG . . . . .2

25 120383 WASHER, FLAT 344 X 69X 088 .. . @

zR 1488 NUT, 5/16-18 HEGHEXGTHLH g

27 213588 ASSEMBLV LILL ... o

< a7-1 31dzTe QUILL, MAGHINEDR CASTING 7
ST 34274 TURE, SPACER, STEEL : o

27-3 313576 BEAH?NG. BALL EED4~2AA-C5 - o 2
23 13R4ABS WASHER, EXLK 320 X 61X.03 . - ]

an 221148 SPACER, SLEEVE 780 X { 250 X 500 i

31 14273 PULLEY ASSEMBLY . . .. 1

a2 22285 WASHER, FLAT B18 1,38 & 110, i

24 1500 WUT, 1/2-13 HEGHCTRL& L o

24 321144 EHAFT, QWiLL 3¢° MGWEF! = i

a5 335FT SHIELD, DUST BEARING ..., N 1

AR 13584 HUB, BLADE ADAPTOR .. ... . ]

37 323988 BLADE, 30", TD MOQWER, 0,7 WING . .. . - 2

@ IR 22265 WASHER, FLAT 515X 1,38 119 . o
: a8 1500 MLIT, 1/2-13 REGHLETRLK | a N 1
. ac 12228 BRACKET IDLEA ASSEMBLY . . 5
- 401 213510 BRACKET ARM IDLER ... 1
d a0-2 306373 BRAKE PAD - HARG-NF343 {231 ]
a0-3 41601 RIVET. OVYSET 137 DA X .50 LONG 2

i 1RDI13 SCREW, 5MA18 X 300 HHE 1

o 47 45602 WASHER, FLAT 233 % B7 X 1149 1
. 43 321145 ERPACER, SLEEVE 3272 X B3 X 2310 |
ad ad 10e NUT, 5/16-18 HWOFLCTELK i

45 1ADOR SCREW, 5/16-18 X 1.25 HHC 1

4R 44108 NUT. 51818 RWDFLGTRLK 1

a7 3sa1n SPRING. 071 % F2 X 437 [

£8 I0ZIET LINK 1

g 1455 NUT, &16-18 REGHEXGTRLK | 1

50 BDB2D SPACER.. . . d

51 126818 BOLT, 5/16 1E| x r'ﬁ GAHHLN 1

52 1468 NUT, 5/16.18 REGHEXCTRLK . . 1

] 314020 F.!RACKET BAR, REAR STABILIZER 2

s34 180078 SCREW, 5/16.18 X 1.00 HHC . 4

&R GR24Y NUT. ADJUST . 2

56 1498 NUT. 51818 REGHEXCTRLK | a

57 C1o40 BOLT, AR6 Y, 437 HHSH, A8-16 =

58 1499 NUT, 3/B-16 REGHXCTF!LI-C . 2

) 50 320605 BRACKET, LIFT BAR ap” SF . . i
i [Clal 19248 NUT, 5/16-18 REGHEXCTRLK o
— 81 180077 SCREW, 5/18-18 % 75 HRC z

17

1L



F3554-100 REPAIR PARTS

AEF,

ENGINE DRIVE

SHAFT
T

NOTE: ALWAYS USE ORIGINAL EQUIFMENT PARTS, At L UNMNUMBERED

ITEMS ARE INTERCHANGERBLE

Uca of sarvice/replacament patls ther than ariginal
WITH QPPOSITE SI0E 305543 O

gquipmant parts may void yout warranty.

8

13




F3554-100 FINAL DECK ASSEMBLY

|

|

|

|

|

i

|

1

KEY# PART# DESCRIFTION QTY {
1 328711 ASSEMBLY, DEGK, PRE-PAINT 307 . ‘ |
2 201340 BOLT. 3B 16 X 250 CARR ... o o o

3 33659 BETAINER, BELT .. I, !

4 2IB5 YWASHER, FLAT EEX AR X ET: T !

5 45074 PLLLEY, IDLER V4L, 3086 X .72 ... ‘ o1 |

& 725210 WASHER, FLAT 385 %1.25%.09 . ! ;
7 3065% RETAINER, BELT . ‘ e e 1
& 1498 NUT. 3/8-18 REGHKCTRI 'S -

a aib734 HODK, $, 10 GA 3TEEL o '

10 321147 BELT. W 4L, 54,0 - MDD SEG, ST
11 a7aT PiN, CLEVIS LONG L "
12 5&180 PIN, HAIR 051 DIAX 1 52 LDNG ........... 1
12 315314 CHUTE DEFLECTOR, 30" DECK. Ll
14 914875 SARING, TORSION, CHUTE DEFLFGTDF’I TR
18 andazd AGD, PIYOT, DECK S12D X7, 25 1
16 APRARS PULLEY. ENGINE, 2.940F/5.50/3, DDD ‘ R
17 2EE5S KEY, SOUARE 250 SOUARE X 2.5 LDNG . A
EQ 120383 WASHER. REGEPTLK 458X TBX & A
21 182764 SCREW, 7/16-20 X 325 HHG | ar 1
28 40830 acHEwW, 3616 X 7,50 BHC . . o
25 1498 NUT, 3m- 18 REGHXCTRLK 2
15

14



F3554-100

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of sarvica/replacement paris othar than original
mquipment parts may vaid your warranly,

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEAEBLE
WITH QPPQSITE SIDE

332051 E

20

1%

o

e}

¥



F3554-100 ELECTRICAL ASSEMBLY

e |

KEY# PFART% DESCRIFPTION
1 331453 WIRE HARNESS, 5F 8-12HP, BAS, W/aMM 1
2 41482 PRESS CLIP, 1,250 LONG 28510 ... . k]
3 AdADEd ARSEMBLY, LIGHT WIRE-1/4 TURN ... ... .. !
a 5R25TR BULE, HEADLAMF .. L
=) 57444 TIE, CABLE BLACK NYLON S Ez LDNG o
[ 41482 PRESS GLIP, 1,360 LONG 255 1D ... L L2
¥ AZT3RA SWITSH, MENITION & LWIGHTE DELTA ... . 1
4 ARTEAL CUPIGNITION [QFF-LIGHT-ONSTART) ... .. ... 1
= 327238 CAP-IGNITION INZIRE SEE DWE 32ve02 . . 1
0 A27362 NIUT, 5/8-8 AGME DELT A FOR BOOT, L
11 327350 KEY IGNITIGN 1
12 RT4TE SWITGH ECREW MDUNT DF‘ NC ND EH.ACK L
13 a003nz SCHEW, #10 X 50 HHTAPP%T BLAGK 4
15 53716 SDLENDID . 1
1% 187745 SCREW, 1/4-an >< .r5 HKSEMMA g
7 1084 WASHER FLAT 281 X1.00 X, 083 *
18 1502 MUT, 1/4-20 REGHEXCTHALK ... 3
10 271472 MUT, 1/4-20 RECMEXKEERS 0
20 271187 WLIT, 5/16-24 HKEPS |, .
1 57444 T, CABLE BLACK NYLCJN ‘B8z LDMG 2
22 56611 WIRE, GROUND, 12.5" ‘ T A
23 271184 NUT, /1818 HEXKEPS oo oo LT
=4 &7547 EWITCH, SEAT i
25 160505 SCREW, 1/4- 20! '4F, FHFNHMA .2
26 2926932 BATTEHY 12V . 0
7 29175 BATTERY BRACKET . o
28 og8345 SCREW, 1/a-20 X .50 WAHHTAP !
29 9145 BRACKET, CABLE RETAINER . 1
an 1BT7TAS SCREW, 1/4-20 X 75 HXSEMMA 1
e 15802 NUT. 1/4-20 REGHEXCTRLK 1
3z 180020 SCREW, 1/4.20 X TE HHC e
a3 271172 NUT, 1/4-20 REGHEXKEFS iy
A4 NN FUSE BRADE TYPE 32V 154
35 SOE201 IMSULATOR, BATTERY BOOT ELIRD
3B 124818 NUT, 1/4-20 REGHXJAM ) &
a7 322288 SFLICER ... . .. S . . i
SCHEMATIC DRAWING
-+ i LAY,
| i s I
‘ S ———— e 2 (G [ &
- (&) {]1s axa
11" g
GRCRMAWINE_ TURWITE
[
nLE TN ConiAY
TR FWTCH
1[0
7 ) we
N
INAY SwilcH @
TFTTY SwELT Ve o phds
Fosion [CIM[L]als
DFF —a
e AUN A LIGHT ==
RUN
L e START -
e ! N AT

21

Ak



F3554-100

i

KEY3#

P L T e N I B SR o B

PART#

402700
402701
ipSenz
Ans603
329371
AQZT7LT
402214
311884
112
A0270¢

OESCRHFTION

DECAL CAUTION DECK, LH
DECAL, CAUTION, DECK, BH
FOAM, HOGD 4315 |

PAD, 18 X 6 FOAM HOOD ..

DECAL, DASH. PLAIN EXPORT . ..
DECAL CONSOLE, SYMBOLIC, 8F

DECAL, MEIGHT ARJUST . ... ...

DECAL, SHIFT AEVERSE/NELTEAL . .

DECAL, SHIFTER POSITION |
DECAL, BRAKE/CLUTCH

REPAIR PARTS

QTY

PR —

335087 B

22

1§



F3554-100 DECAL ASSEMBLY
M

KEYy FART# OESCRIPTION QTY ‘

1 Haa27E FOIl, LENS REFLEGTOR G-24 o :

2 02725 NAMERLATE, 12/30 CHROME .. ... ... . .z I350BE A i
232

19



:3554-100 REPAIR PARTS

230665 C

24

ay



F35354-100 CUSTOMER ASSEMBLY
M

KEY# FPARTH DESCRIPTION Ty
1 310384 SEAT, MICHIGAN GEMN, WISWITCH HOLE
2 TA0847 STEERING WHEEL ... ..o e
3 32HTED FAATE BAG, ASBEMEBLY SEAT/STEER )
3-1 120333 WASHER, FLAT 344 ¥ 6B X 085 . . . .. .. . 4
22 120838 WASHER, HVEPTLK 328 X EO X OF . ‘ oo d
- 190077 SCREW, §16-1B% 78 HHC ... . ... oo 4
3-4 ABARTE PIN, SPRMG 250004 X 2.00 LONG :

25

L0



F3554-100

TIRE SIZE

11 X 4.00-5
13 X 5.00-6
. 15X6.00-8

16 X 4.80 - 8
16 X 6.50-8

18 X 6.50-8
18 X 850 -8
18X 950-8

20X 8.00-8
20 X 10.00 -8
20 X 10.00 - 10

23X 950-12

TIRE TREAD PAGE

TREAD PATTERNS

IlAl"

42235
41060
388630

41081
319683
41106
319685
58276

55883

53635

::Bu

3196879
319680
316702

305035
319682

42091
317400
316701

319684
319686
319687

319690

iictr

301140

57164

HD.'”

313832

314539

213950

314584

21354

314370

331806

26

g



F3554-100 ACCESSORIES

Cuntact the dealer where your tractor was purchased for the available accessories. Iif you
are unable to contact the dealer, write to the address on the warranty page of your

operator's manual.

30" STANDARD LAWN RIDER

5714-00 Mulching Kit (30" Deck)

Model #5708-17
Grass Collector (30" decks)

314275 -30" Standard Lift Blade

Model #5648-16
Tow Behind Lawn Sweeper far Grass and Leaves

OTHER ACCESSORIES

Model Cescription
5709-02 Frant Weight Box - holds 35 Ibs.
322397 30" Mulching biade

o=
(]

{2



REPAIR PARTS

20 @

FRONT STEERING
PAGE FAONT AXLE ASZY

HOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL LUNNUMBERED
ITEMS ARE INTERCGHANGEABLE

Usa of satvicaraplacemant parts other than ariginal
equipman pans may vaid your warranty. wWITH OPFOSITE SIDE 325429 G

15



F3554-100 CHAESIS & HOOD ASSEMBLY

KEY# PART# DESCRIFTION Qry
1 232315-883 MAIN FRAME, SF, RIDER, TUV ... e
2 310003 FOOT £AD, LH, SF, MOLDED OYNA . . 1
3 210004 £OOT PAD, RH, SF, MOLDED DYNA . |
4 ANB235 FASTEMER, FIATC:-HE‘T BLACK ... ... ,
5 F26H73-853 BRACKET. GRILLE, LH, H-25.. ... ... e
[ 926874-853 BRAGKET, GRILLE, RH B 28 l
7 SE3E2-053 BRACKET, SUPFDHT FRONT A:(LF SF L1
B 328154 SCREW, B/16-18 X 1.0 WOFLLK . B
9 ERE7d NUT, 5/16-18 WDFLLKLRG, WHIZ .. &
1 3R1136-853 BRAACKET, HANGER, 307, sF . n
12 SRTE0 BOLT, 825 X 2,875 IPSEH, 1/8- EFJ L
13 274854 MUT, 1/2-20 REGHXCTRLEK ... ... I . o
" 180138 SCREW, 3/8-18 X 3.00 HHC Lk
15 2483 WASHER, 381D X 1250 X%. ‘o7 BELLVIL ., 4
16 1499 NUT, 3/8-16 REGHXCTRLK ... . -
A 2240996-830 CONSOLE, S5F, MOLDED, DA'.-.'SH H E 1
18 56235-330 CONSOLE, REAR COVER .. o
19 S9E34E SCREW, 1/4.20 X .50 WAHHTAP . 15
20 325766 DASH. SF, W/ ANP, W/O CHIK | o
21 30GRSD SCREW, 1/4.20 X .80 PHPNTAF‘ .4
] A27E83-B53 SUPPORT, SF, MOLREDR DASH A
23 Ar7EA4-853 SUPPORT, 8F, MOLDED DASH, GAS TANK . i
24 pe5346 SCAEW, 1/4-20 X 50 WAHHTAP .. LR
28 327444 BEARING FLANGE 7550, 226 MDUTING HDLES..‘ i
26 180020 SOREW 1/4-20 X 7S HMHG L o4
27 45831 NUT, 1/4-20 WOFL MAC-LOGCHK . o4
28 327380 EEARING FLANGE .56010,.228 MCPUTING HDLE::-.‘,‘ 1
29 327078-853 STRAP, DASH SUPPORT ... . e N - a1
30 925348 SCREW, 1/4-20 %, 50 WAHHTAF )
31 155841 SEREW, 10-24 X .83 PHFLTMA . ‘ .2
ag 308458 NUT, 210.24 HXHDNY LK _. L
33 AZBYE4-B53 GCJN%DLE SUPPORT ERAEKEI Y.\ . 2
a4 Q45348 SCREW, 1/4.20 X .50 WAHHTAP .. LB
25 328441 BUMPER, HOOD/DASH, TOP & CDRNER .2
36 328142 BUMRER, HODO/DASH, SIDE STRIF. e B
57 336507 HOOD/GRILLE ASSEMBLY ... .. . s e
A7-1 22059 Hoob, H2s, LR/SF, LOUVERS, . 1
a7.2 226202 b GRILLE, G24 . ndw . .
ar-A 220738 RAIVET, POF 3116 DIA ‘: 75 LE‘: - N 2
37-4 233225 RIVET PORE INE0IAX 10 LG . L E
e A 1801 WASHER, FLAT 263 X .56 X D40 . .. =
40 JEAtdd AIN, CLEVIZ 500 X 49,51 LONG . .2
41 ApEga2 BEARING HOOD 505 1D X (625 om X 1 i2 AL a
4z 2260 PIN, HAIR .031 DlA ¥ 1.66 LONG 2
43 315898 LANYARD, HOGC, 15.00 LONG, LF o, o
a4 45050 SCREW, 1/4-18 X 75 PHRNTAR ... 1
45 304784 SPRING, HOOR LATSH ... .. 1
46 326960 LENS, FOQR 'L'G21 & J'Ga4 GFltLL R
47 301452 FOIL, HEAT REFLECTOR s oo Lt
48 212908-853 SHIELD HEAT 11&412HF, BAS & TEG, 8F . . B
49 180020 SCABW, 1/4-20 X 78 HHC . z
] 311245 WASHER, FLAT 250X 78 X I'NC-HJLATE )
51 51335 NUT, 5/4-20 WDFLWHIZ-LK . . 2
336458 FARTS MANUAL e o o e 1
336562 OPERATOR'S MANUAL (ENGLISH} .... !
3asbET DPERATOR'S MANUAL (FRENCH) | A
338570 DPERATOR'S MANLIAL ({GERMAN) . .
A3000 GRASS CATOMER MAMUAL (ENGLISH) . H
223208 GRASS CATGHER MANUAL (FRENGH) . .. . '
az3207 GRASS CATCHEM MANUAL (ZERMAN) .

iu]

Y



i REPAIR PARTS

F3554-100 e ———

T2

REF.
CUSTOMER
ASSY VIEW PG
{SEAT)

COMSOLE

REF.
WAINFRAME
A

',

[@CI

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS ALL LUNHUMBERED

Use of sarvica/replacement parts othar than eriginal ITEMS ARE INTERCHANGEABLE

equipmam parts may void your warranty, wWITH OPPOSITE 51DE 228429 G J
4

s



F3554-100

KEY#

3
B
6
53
G4
&5
68
B6-1
66-2
65.3
BE-d
&6-5
7=
73
74
75
78
79
B0
B3
84
BsS

PART#

5B8367-803
20507
1408
330463
1203%2
9a634h

332422893
9229
130455
3071551
1204873
585346
180081
446363
55273
BEO23
53dd6
27118e
50653
41529
271180

oMASEIS & HOOD ASSEMBLY

DESCRIFTION

PLATE, SEAT, F5, SF, LF ..
BOLT, 437 X 158 HHSH. 5’16 1-B T
NUT, E1E-18 HEGHEXCTRLE . i
SPRING, SEAT 1.50 QD X 2,25 LONG . .
WASHER, FLAT 281 X B3 X DBS . . ...
SCREW. 1/4-20 X 50 WAHHTAP ..ol
ASSEMBLY, FENDER F-5, SF, SOFLOF ..o
EENDER, F-5, SF, SORILOF . oo e e -
GLEVIS . oo vsiiens e oitaiieniens e
SCHEW, 5/16-18 X 56 PHPNMA . v
WASHER, 344 DX 1500 X .09,
NUT SHE-18 SOUARE ... ...
SCHEW, 1/8-20 X 50 WAHHTAP .
SCAEW. 5/16-18 X 1,26 HMC ... ...
WASHER FLAT 375 X B8 X 082
NUT, aHa-18 WDOFLLKLAG, WHIZ ....... .. .
TEIM, STRIP, BLAGK—SMALL, W/ ADH .. . ... .
FIN, 51618 HOOD LATSH ool i
NUT,H1&1EHE!KEPS . ... ...§
GUIDE, BELT e eeeese ..
MUT 2/8-16 HXCTRLKJAM ...
NUT, 2B 16 HEXKERS ...

= ORADER INDIVIDUAL PARTS - ASSEMELY NOT AVAILABLE

- RO NG R b

PEPSPE o omd s e

aTr

..750"

[

26




— 1

E i

F3554-100

HEF, REF.

GUSTOMER ASEY. PG.
{ETEGERING WHEEL"

A (DASH)
& HARDWARE) -

REE. - “‘x‘:f_“r”f
CHASSIS & HOGD PG ™
{ERONT AXLE~~ rg_f/ 7
SUPFOAT) =

i CHASSIS & HOOD PG,

REPAIR PARTS

NOTE: 4L WAYS USE ORIGINAL EQUIPMENT PARTE, ALL UNNUMBEREDR
Use af service/replacement pans siher than original ITEMS ARE INTERCHANGEAEBLE
aguiprnent pans may void yaur warranly, WITH OPFQSITE SIDE

229283 0

1



N

F3554-100

KEY#

R
] '

Py
!

—
1 '
~d T Am I B P —=

L e R L T

g

12-1

1
Rz
23
4
L
26

PART#

12280
50544
310368
3R6E25
2106367
327619
454565
INZERE
180124
120388
1459
327358
333288
F30021
181643
B45
438349
322808
A7153
124825
568190
120382
120359
Io 7385
325692
B2EH0E
45331
20884

26167
20637
214418
TIRE
BazZ
AEE2E
40384
1801 g4
120894
45171

STEERING ASSEMBLY

DESCRIFTION

AXLE FRONT ASSEMBLY, SF. LONG .
FRONT AXLE, ASBEMBLY, SF .

EEARING, FLANGE 75310 X1 OUE oD% ?5

SPINDLE, ASSEMBLY, AH, LONG, SF
RING, RETEX 57 X.05 TRU 5133-7

2PINDLE ASSEMBLY. LH, LONG, T T
ARM ASSEMBLY, SF, 4WS, FAONT STEERING .

PIN, SPRING 250 DA X .25 LONG
ASSEMELY, TIE ROD, 19,31 LONG .
SOREW. /816 X 1.25 HHC

WASHER, REGSPTLK 393 X 88 X 30

NUT, 2/8.16 REGHEGTRLEK .

GEAR, SECTOR, SF, 2WS ...
PLATE, SECTOR f-:F 4WS, BLACK ‘
BUSHING, SECTOR GEAR, aF, AWS
SCREW, 3!9 24 ¥ 150 HHG .
WASHER, FLAT 330 X 1.25 % 118

NUT, 3/8-24 HECTRLK | -

DRAG LINK ASSEMBLY, 17.69 LDNG
Ball JOINT, 38 THD, SHORT 2TUD
NUT, 3/8-24 REGHEXJAM ... ..
DRAG LINK i e
WASHER, REGSPTLK 393 X 68 X 10
NUT, 3/8-24 REGHEX . T
SWAFT, PIN-STEER, BLACK

BEARING, FLANGE 501D X 1.37000% .

SCREW, 1/4-20 X.75 {TO 30-35 FT#) .
WUT, 1/d-20 WDFL MAC.LOCK ... . .. .
FiMG, RET E .28 X 04 TRU 5133.50 ...
TIREARIM, PU B XSOXE. . ...
VaLYE STEM

RiM, WHEEL

BEARING, FLANGE

REFER TO TIAE TREAD PAGE
WASHER, FLAT 788X 1.01 X 075 ...
RAING, RETEX 57 ¥ 05 TAL 5133-75
HUB CAF, 1,500 10 X 7/8 LONG,
SCREW, 3816 X 125 HHC .. L
WASHER, FLAT 406 X B1 X 065
WUT, 3m-18 HWDRL WHIZ-LOCK ...

T ORDER INDIVIDLIAL PARTS - ASSEMSLY NOT AVAILABLE

FI Pk - PR3 e < Bb o FJ o @ R = s

QaTy

e s

Py — R — s

— i PG

—

|

L9



1

F3554-100

NOTE: ALWAYS USE ORIGINAL EQUIPMENT FPARTS.
Use af service/replacement parts other than eriginal

aquipment pars may vaid your warranty.

REPAIR PARTS

o3

ALL UNNUMBERED
(TEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE 3312471 D

3





